
 
 

 
Benicia Water Reuse Study 

Feasibility Report 
Prepared for  

Cit y of  Benic ia  
Benic ia ,  Cal i fornia  

October 2016 





 

 
201 North Civic Drive, Suite 300 

Walnut Creek, CA 94596 

 

Benicia Water Reuse Study 
Feasibility Report 

Prepared for  
C i ty  of  Benic ia 

Benic ia,  Cal i forn ia 
October  2016 

Mall ika Ramanathan, PE 
Engineer in Responsible Charge 

CA License C 66364 

 
This is a draft  and is not intended to be a f inal  representation  

of  the work done or recommendations made by Brown and Caldwell .   
I t  should not be rel ied upon; consult  the f inal  report.  





 

 

 v 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
[...]
Table 4-3. Preliminary Recycled Water Specifications ........................................................................ 4-11 



Benicia Recycled Water Study Feasibility Report Table of Contents 

 

 ix 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

Table 5-1. Project Design Criteria ............................................................................................................5-1 

Table 5-2. Economic Analysis Assumptions ............................................................................................5-2 

Table 5-3. Screened Technologies for Alternatives Development .........................................................5-4 

Table 5-4. Treatment Alternative Life Cycle Costs ($ millions) ..............................................................5-7 

Table 5-5. Evaluation of Treatment Alternatives.....................................................................................5-8 

Table 5-6. Pipeline Screening ............................................................................................................... 5-13 

Table 5-7. Conveyance Scenario Costs (in millions) ............................................................................ 5-15 

Table 5-8. Conveyance Scenarios Evaluation ...................................................................................... 5-16 

Table 5-9. Historical Water Supply Costs ............................................................................................. 5-18 

Table 6-1. Estimate of Probable Capital Costs........................................................................................6-8 

Table 6-2. Estimate of Annual Operating Costsa .....................................................................................6-8 

Table 6-3. Recycled Water Unit Costs a ...................................................................................................6-9 

Table 6-4. Key Permits for Project ........................................................................................................ 6-10 
  



Table of Contents Benicia Recycled Water Study Feasibility Report 

 

x  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

List of Abbreviations 
ADWF  average dry weather flow 

AWWA American Water Works Association 

AF acre-feet 

AFY acre-feet per year 

BACWA Bay Area Clean Water Agencies 

BAF Biological Active Filter 

BOD biological oxygen demand 

CaCO3 calcium carbonate 

cBOD Carbonaceous Biological Oxygen Demand 

CCR California Code of Regulations 

CEQA California Environmental Quality Act 

City City of Benicia 

CMF Cloth Media Filtration 

CWSRF Clean Water State Revolving Fund 

DDW California Department of Drinking Water 

DWR Department of Water Resources  

EPA Environmental Protection Agency 

fps feet per second 

ft feet 

gpcd gallons per capita per day 

I/I Infiltration and Inflow 

ISMND Initial Study and Mitigated Negative 
Declaration 

lf  linear feet 

lbs/day pounds per day 

mg/L milligrams per liter 

µg/L micrograms per liter 

µS/cm  microSiemens per cm  

M million 

MF Microfiltration 

MG million gallons 

MGD million gallons per day 

mL milliliters 

MLE Modified Ludzack Ettinger 

MPN most probable number 

NBA North Bay Aqueduct  

NH3 Ammonia 

NPDES National Pollutant Discharge Elimination 
System 

NTF Nitrifying Trickling Filter 

NTU Nephlometric Turbidity Units 

P phosphorus 

PAA Peracetic Acid 

PE Primary effluent 

PO4 phosphate 

Project 2016 Water Reuse Study 

POTW Publicly Owned Treatment Works 

PVC Polyvinyl Chlroide 

PWWF Peak Wet Weather Flow 

Rd Road 

Refinery Valero Benicia Refinery 

ROW right-of-way 

SCWA Solano County Water Agency 

SE Secondary effluent 

SID Solano Irrigation District 

SSES Sewer System Evaluation Survey 

St Street 

SFRWQCB San Francisco Regional Water Quality 
Control Boar 

SWP State Water Project 

SWRCB State Water Resources Control Board 

TDH total dynamic head 

TM Technical Memorandum 

TMBR Tertiary Membrane Bioreactor 

TSS total suspended solids 

USBR United States Bureau of Reclamation 

UF Ultrafiltration 

UV Ultraviolet 

UWMP Urban Water Management Plan 

WSMP Water System Master Plan 

WTP Water Treatment Plant 

WWTP Wastewater Treatment Plant 

 



 

 

 ES-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

Executive Summary 
The City of Benicia (City) is located in Solano County, on the north side of the Carquinez Strait, as 
shown in Figure ES-1. The City provides water and wastewater services for approximately 
28,000 residents within its service area. The City is also responsible for delivering raw water and 
potable water to the Valero Benicia Refinery (Refinery), which is located within the City’s service area 
(Figure ES-2). 

 

 

 
 

Figure ES-1. Project Vicinity Map 
Source: Benicia General Plan, 1999 

  



Executive Summary Benicia Recycled Water Study Feasibility Report 

 

ES-2  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 



Benicia Recycled Water Study Feasibility Report Executive Summary 

 

 ES-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

 

 
Figure ES-2. Project Area   



Executive Summary Benicia Recycled Water Study Feasibility Report 

 

ES-4  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 



Benicia Recycled Water Study Feasibility Report Executive Summary 

 

 ES-5 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

Due to the severe drought in California and the resulting water supply shortages, the City began the 
preparation of the Water Reuse Study in 2015, which evaluates the feasibility of producing and 
delivering recycled water to the Refinery for cooling tower makeup water and to other City customers 
for landscape irrigation. The Water Reuse Study (Project) would offset up to 2,000 AFY of raw water 
deliveries to the Refinery and approximately 30 to 40 AFY of potable water irrigation demands.  

The City’s water supply portfolio is comprised mainly of State Water Project (SWP) and some federal 
(Lake Berryessa) deliveries. SWP future deliveries are predicted to become more uncertain due to 
reduced snowpack and rainfall, more intense droughts and continued environmental restrictions on 
Delta pumping. For the City, the addition of 2,000 acre-feet per year (AFY) of recycled water would 
increase future water supply reliability by 30 percent. Therefore, a recycled water project would 
provide the City with a secure, energy-efficient, drought-proof, and reliable water supply so that the 
City can reliably provide water service to its customers.  Without a recycled water project, the City will 
have to rely on short-term water transfers and exchanges to secure water during shortages. This 
approach can be challenging and expensive due to the high demand for exchanges when SWP and 
federal deliveries are curtailed. 

The Project consists of producing up to 2.0 million gallons per day (mgd) of recycled water at the 
City’s WWTP and delivering it to the Refinery via a new recycled water conveyance pipeline.  Figure 
ES-3 presents the daily average supply (wastewater effluent) and the daily average demand (cooling 
tower makeup water demand).  As illustrated in Figure ES-3, at times of the year, the City’s need to 
discharge will be significantly reduced and/or eliminated because the demand is almost equal to the 
supply. A 0.5 million gallon (MG) recycled water storage tank is included in the Project to provide 
storage for meeting peak day and peak hour demands.  Equalization at the WWTP is also 
recommended to balance the diurnal variations in supply versus demand. 

 

 
Figure ES-3. Recycled Water Supply and Cooling Tower Makeup Demands  

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

Ja
n-

12

Fe
b-

12

M
ar

-1
2

A
pr

-1
2

M
ay

-1
2

Ju
n-

12

Ju
l-1

2

A
ug

-1
2

S
ep

-1
2

O
ct

-1
2

N
ov

-1
2

D
ec

-1
2

Ja
n-

13

Fe
b-

13

M
ar

-1
3

A
pr

-1
3

M
ay

-1
3

Ju
n-

13

Ju
l-1

3

A
ug

-1
3

S
ep

-1
3

O
ct

-1
3

N
ov

-1
3

D
ec

-1
3

Fl
ow

 (M
G

D
)

Date

Supply

Demand



Executive Summary Benicia Recycled Water Study Feasibility Report 

 

ES-6  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

As part of the Project, the City worked with the Refinery to establish recycled water quality 
specifications that meet the State of California’s Department of Drinking Water’s (DDW) Title 22 
recycled water requirements for unrestricted reuse and to protect the Refinery’s assets.  Table ES-1 
below provides an overview of select constituents of the established recycled water specifications. 
The City’s WWTP effluent was compared to the recycled water specifications to establish the basis 
for treatment upgrades; the parameters in Table ES-1 are the key parameters that the proposed 
treatment upgrades are based on. The complete list of recycled water specifications is detailed in 
Section 4.4.3 of this report.  

 
Table ES-1. Select Recycled Water Specifications 

Parameter Average Monthly Limit 
Cooling Tower Makeup Water Basis for Specification 

Ammonia < 1 mg/L as NH3 Protection of Refinery’s Assets 

Phosphate 2.2 mg/L as PO4 Protection of Refinery’s Assets 

Total suspended solids 5 mg/L Protection of Refinery’s Assets 

Chloride 188 mg/L Protection of Refinery’s Assets 

Turbidity 2 NTU DDW Title 22 Regulations a 

Total coliform 2.2 most probable number (MPN)/100 milliliters (mL) DDW Title 22 Regulations b 

a. Daily average not to exceed value is shown. Effluent shall not exceed value of 5 NTU more than five percent of the time over 
a 24-hour period and effluent shall not exceed 10 NTU at any time. 

b. Seven-day median not to exceed value. Effluent shall not exceed a total coliform concentration of 23 MPN/100 mL more 
than once over a 30-day period and shall not exceed 240 MPN/100 mL at any time. 

Eighteen treatment technologies were screened against economic and non-economic criteria and 
seven technologies were further developed into treatment train alternatives. The treatment 
technologies carried forward include: 
• Modified Ludzack Ettinger (MLE) activated sludge to achieve nitrification and denitrification, 
• Tertiary Membrane Bioreactor (TMBR) to achieve nitrification and filtration in one step, 
• Chemical addition using aluminum sulfate (alum) for precipitation of phosphate,  
• Cloth Media Filtration for total suspended solids removal, 
• Chlorination for disinfection, 
• UV disinfection, and 
• Potable water blending for chloride reduction. 

The City performed a wastewater effluent characterization study from September 2015 through 
September 2016. The characterization study demonstrated the variability in chloride concentrations 
in the City’s effluent; the effluent chloride concentrations are below 188 mg/L at times of the year 
and at other times the effluent has greater than 188 mg/L chloride concentrations.  Additionally, the 
City’s raw/potable water supply has chloride concentrations that are typically at or below 50 mg/L. 
Due to the low chloride concentrations in the City’s raw/potable water, and the variability of the 
chloride concentration in the City’s effluent, treatment technologies such as reverse osmosis or ion 
exchange were not selected for further development due to their high capital and operating costs. 
Additionally, the City is currently performing a source control investigation to identify chloride sources 
in the collection system and to identify modifications that could reduce chloride in the wastewater 
effluent.  As an interim solution, blending recycled water with raw/potable water was determined as 
a technically feasible and cost effective solution. 



Benicia Recycled Water Study Feasibility Report Executive Summary 

 

 ES-7 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

Two treatment alternatives were developed and evaluated against a set of economic and 
non--economic criteria for the production of recycled water.  The alternative that provided the most 
economic and non-economic benefits consisted of: expansion of the City’s existing activated sludge 
system to achieve nitrification, chemical addition for phosphorus removal, filtration for solids 
reduction and chlorination for disinfection. Figure ES-4 provides a plan of the new and expanded 
facilities at the WWTP. 

 
Figure ES-4. Proposed Treatment Upgrades at the City’s WWTP 

Three conveyance pipeline alignment alternatives were evaluated for the recycled water distribution 
system and a preferred alignment was selected. Three conveyance scenarios were then developed 
using the selected alignment. The scenarios evaluated different recycled water storage locations and 
pump station conditions (Figure ES-5). The alignments and scenarios were evaluated against 
economic and non-economic criteria.  The recommended conveyance scenario (Conveyance 
Scenario 3) consists of constructing the pipeline below-grade in City right-of-ways, locating a 0.5 
million gallon (MG) recycled water storage tank at the Refinery with a pump station at the WWTP, as 
shown in Figure ES-5.  



Executive Summary Benicia Recycled Water Study Feasibility Report 

 

ES-8  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 
 

 

 



Benicia Recycled Water Study Feasibility Report Executive Summary 

 

 ES-9 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

 
Figure ES-5. Proposed Recycled Water Conveyance Pipeline and Storage 

  



Executive Summary Benicia Recycled Water Study Feasibility Report 

 

ES-10  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 

 

 



Benicia Recycled Water Study Feasibility Report Executive Summary 

 

 ES-11 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

The capital and operating costs for the recycled water treatment and conveyance system are 
presented in Table ES-2. Table ES-3 presents the unit costs for years 2020, 2025, and 2035, 
assuming an annual average recycled water delivery of 1.7 MGD and an annual escalation rate of 
three percent. Three potable water blending scenarios, to meet the established recycled water 
[...]
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

2.5 Summary of Water Supply Projections, Demands, and 
Reliability  

A summary of the water allocation the City received since 2003 is provided in Table 2-9 below.   
 

Table 2-9. Summary of Water Supply Allocations 

Year 

Settlement (AFY) SWPa (AFY) Solano Project (AFY) Total (AFY) 

Allotment Allocation Allotment Allocation Allotment Allocation Allotment Allocation 

2003 10,500 0 16,075 9,330 3,100 1,256 29,675 10,586 

2004 10,500 3,681 16,075 7,010 3,100 1,932 29,675 12,623 

2005 10,500 0 16,075 10,585 3,100 1,852 29,675 12,437 

2006 10,500 1,439 16,075 9,426 3,100 1,992 29,675 12,857 

2007 10,500 4,786 16,075 7,515 3,100 441 29,675 12,742 

2008 10,500 3,500 16,075 6,910 3,100 1,316 29,675 11,726 

2009 10,500 2,515 16,075 4,636 3,100 2,386 29,675 9,537 

2010 10,500 158 16,075 5,073 3,100 2,656 29,675 7,887 

2011 10,500 900 16,075 6,861 3,100 2,597 29,675 10,358 

2012 10,500 900 16,075 7,398 3,100 4,288 29,675 12,586 

2013 10,500 135 16,075 9,947 3,100 1,396 29,675 11,478 

2014 10,500 1,580 16,075 3,617 3,100 1,909 29,675 7,106 

2015 10,500 504 16,075 4,247 3,100 2,656 29,675 7,407 

a. Does not include COV Permit or Mojave water 

 

As shown Table 2-9, the volume of water received is far less that the City’s allotment.  Additionally, 
the allocations received by the City illustrate there is significant variability in the water supply, as 
shown in Figure 2-5.  This available water supply is anticipated to remain variable in the future due 
to changing hydrologic conditions, reduced snowpack and rainfall, and more intense droughts 
(Managing an Uncertain Future, DWR, October 2008).  Additionally, environmental concerns are 
anticipated to continue which place restrictions on pumping from the Sacramento-San Joaquin Delta. 
Pumping restrictions together with the impacts of climate change will continue to impact and leave 
uncertainty to the allocations that the City annually receives from the SWP.  

 



Benicia Recycled Water Study Feasibility Report Section 2 

 

 2-13 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

 
Figure 2-5. City Historical Water Deliveries (2003 through 2015) 

 

An analysis was performed to review the reliability of the City’s total water supply based on the 
historic allocations received in comparison to current and projected water demands (Figure 2-6).  
Figure 2-6 illustrates that with the recycled water project, the City could increase water supply 
reliability under current demands by approximately 20 percent.  In the future with projected 
demands, a recycled water project would increase reliability by approximately 30 percent. The 
analysis did not take into account the potential for reduced SWP deliveries. 

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015

D
el

iv
er

y 
(A

F)

Year

Total allotment
Solano Project Delivery
Settlement Water Delivery
SWP Delivery



Section 2 Benicia Recycled Water Study Feasibility Report 

 

2-14  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 
Figure 2-6. Water Supply Reliability With and Without Recycled Water 

 

A comparison of the water supply under the hydrologic conditions relative to demands is provided in 
Table 2-10. 

 
Table 2-10. Projected Water Supply and Demand Summary (AFY) 

Supply Scenario 2020 2025 2030 2035 2040 

Normala 30,906 30,906 30,906 30,906 30,906 

Single Dry Yeara 12,595 12,595 12,595 12,595 12,595 

Multiple Dry Year – Year 1a 12,938 12,938 12,938 12,938 12,938 

Multiple Dry Year – Year 2a 11,608 11,608 11,608 11,608 11,608 

Multiple Dry Year – Year 3a 11,264 11,264 11,264 11,264 11,264 

Total Demandb 12,240 11,540 11,310 11,520 11,670 

a. From Table 2-6 
b. From Table 2-8 

 

As shown in the table, there is sufficient water supply to meet the City’s demands under normal year 
and single dry year, assuming that SWP deliveries are not further reduced. There is a deficit in the 
future during multiple dry years and this deficit could be mitigated with the addition of recycled water 
to the City’s water supply portfolio. 

The multiple dry year scenario was recently experienced by the City which resulted in the need for the 
City to purchase additional water in 2014 to meet demands when SWP allocation was 5 percent of 

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

0 20 40 60 80 100

D
em

an
d 

or
 S

up
pl

y 
Vo

lu
m

e 
(A

F)

Percentile

Supply
Supply + RW
2010 Demand
2040 Demand

Approximately 30% increased 
reliability to meet future 

demands

Approximately 20% 
increased reliability to 

meet current demands



Benicia Recycled Water Study Feasibility Report Section 2 

 

 2-15 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

the allotment. The City was able to reduce the impact by drawing on banked and carried-over 
sources as well as implementing 25 percent conservation measures. Future hydrologic conditions 
will make meeting demands more challenging as multiple dry years will rely more heavily on the use 
of banked water and emergency water transfers which may not be available.  Additionally, demand 
projections developed include maintaining a level of conservation not previously attempted by the 
City for an extended duration. Therefore, further increasing conservation to make up the shortfall in 
supply during drought of supply limited times will be challenging.   

The Emergency Water Conservation Plan adopted by the City in 1990 and implementable through an 
ordinance includes a five stage shortage contingency plan centered around conservation.  While the 
plan, summarized in the 2015 UWMP, provides the ability to manage water supply in emergency 
conditions, the measures do not include a sustained overall reduction in water supply.  Relying on 
the emergency plan for a prolonged period as a result of reduced water supply is not sustainable; 
therefore, additional water sources are necessary to improve the reliability of the City’s water supply. 

Additional water sources and management measures such as transfers or the participation in the 
Solano Water Authority projects, as discussed in Section 2.1.4, are options for the City to increase 
water supply. The reliability of water transfers during sustained drought periods is not reliable as the 
transfers rely on the availability of surface water or groundwater from other agencies which are likely 
to also be experiencing shortage issues. Increasing the water supply portfolio with the addition of 
recycled water, a drought resistant water source, will increase the reliability of the City’s water supply 
in the most economical and sustainable manner. DWR considers recycled water to be a drought-
proof, energy efficient water management strategy (DWR, October 2008). For this reason, the City 
has selected the recycled water project as a preferred option for increasing water supply reliability. 
The City intends to continue to participate in the Solano Water Authority regional projects, which are 
still in the early planning stages.  These projects coupled with recycled water will provide the City with 
a diverse portfolio and will help manage water supply in future years. 

 
  



Section 2 Benicia Recycled Water Study Feasibility Report 

 

2-16  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 

 



 

 

 3-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

Section 3 

Wastewater Characteristics and 
Facilities 
This section discusses the wastewater collection, treatment facilities, wastewater quality, and 
wastewater flows that would be utilized for recycled water production as proposed with the Project. 

3.1 Existing Wastewater Treatment Facilities 
The City owns and operates the wastewater collection system and treatment facility, which serves 
the service area shown in Figure 1-3. The collection system consists of 24 lift stations and 
approximately 150 miles of pipeline.  The majority of the collection system relies on gravity flow 
through the pipelines.  Due to terrain restrictions, 24 pump stations are used to transport the 
collected wastewater from low points to suitable locations for continued transmission by gravity. The 
City’s wastewater collection system service area includes residential, commercial and light industrial 
customers. The Refinery’s wastewater is not discharged to the City’s collection system and is instead 
treated at the Refinery’s onsite wastewater treatment plant.  

The wastewater treatment plant (WWTP) is located at 614 East 5th Street in Benicia, in the southern 
area of the City’s service area and was originally constructed in 1958. The City currently treats 
influent wastewater and discharges treated effluent to the Carquinez Strait under National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0038091. A series of upgrades was performed 
in 1978, 1989, and 1998 to increase treatment capacity and to meet new discharge regulations.  
The current treatment facilities include screening and grit removal for influent flows, followed by 
primary clarification and conventional activated sludge for secondary treatment, and chloramination 
for disinfection. Treated effluent is dechlorinated prior to being discharged to the Carquinez Strait via 
the City’s existing outfall, located at a latitude of 38.04 degrees north and a longitude of -122.15 
degrees west. Treated effluent is used within the WWTP for irrigation, washdown and process water.  
These demands are small and intermittent do not represent a significant volume of the City’s 
effluent.  

The treatment plant has 1 million gallons (MG) of flow equalization that can be used to equalize raw 
influent, primary effluent and/or final effluent. As noted in the City’s NPDES permit, the wastewater 
treatment facility was designed to treat an average dry weather flow of 4.5 mgd and a peak wet 
weather flow up to 18 mgd. A schematic of the liquid stream treatment process is provided in Figure 
3-1 and Appendix C (Section 2) of this report provides a detailed description of the WWTP’s facilities 
and current operations.   

 



Section 3 Benicia Recycled Water Study Feasibility Report 

 

3-2  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

 
Figure 3-1. Existing Liquid Stream Process Flow Diagram 

 

3.2 City’s Effluent Discharge Limitations 
The City currently discharges treated effluent to the Carquinez Strait under NPDES Permit Order No. 
R2-2014-0023, NPDES No. CA0038091. A summary of the City’s existing nutrient permit limitations 
is provided in Table 3-1. The table is not intended to provide a complete list of constituent limitations 
in the NPDES permit. 

 
Table 3-1. NPDES Permit Limitations (Order No. R2-2014-0023, NPDES No. CA0038091)a 

Criteria Unit Average Dry Weather 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily Peak 

Flow mgd 4.5 --- --- --- 18b 

cBOD mg/L --- 30 45 --- - 

TSS mg/L --- 30 45 --- - 

Total Ammonia, as N mg/L --- 35 --- 67 - 

a. This table identifies relevant permit limitations only and does not include a complete list of permit limitations. 
b. Permitted one hour peak wet weather capacity. 

 

Currently the San Francisco Bay is being studied to determine if more stringent nutrient discharge 
limitations are appropriate for publically owned treatment works plants (POTW) to maintain the 
health of the San Francisco Bay.  The Bay Area Clean Water Agencies (BACWA), comprised of 37 San 
Francisco Bay Area agencies, is currently preparing the study required in the SFRWQCB’s Nutrient 
Watershed Permit (BACWA Nutrient Study). The BACWA Nutrient Study is identifying the treatment 
upgrades and costs for meeting two different levels of nutrient limits for each of the 37 POTWs.  The 
City is a participating member of the BACWA Nutrient Study.  

If nutrient regulations are promulgated, the City would need to perform treatment upgrades to 
provide ammonia, total nitrogen and/or phosphorus removal at the plant prior to discharge to the 
Carquinez Strait. Implementing the recycled water project would reduce the frequency and volume of 
effluent that is discharged through the City’s outfall. There is uncertainty with respect to the format 
(i.e., will there be a limit for all or some nutrients, will the limits be seasonal or year-round, etc.) and 
timing of nutrient regulations.  

Wet 
weather 

operation

Wet Weather 
Flows > 8 MGD

Dechlorination



Benicia Recycled Water Study Feasibility Report Section 3 

 

 3-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Benicia Feasibility Report - Final Draft.docx 

3.3 City’s Influent Wastewater Characteristics 
Historical influent data were reviewed from July 1, 2011 through June 30, 2014 to determine 
influent loading to the treatment facility. Table 3-2 provides a summary of historical influent flows 
and loads from July 1, 2011 through June 30, 2014 that was prepared as part of the City’s effort in 
the BACWA Nutrient Upgrades Study.   

 
Table 3-2. Influent Wastewater Flows and Loads 

 

Influent Flow (mgd) BOD Load (lbs/day) TSS Load (lbs/day) 

Annual 
Average 

Maximum 
30-Day Average 

Annual 
Average 

Maximum 
30-Day Average 

Annual 
Average 

Maximum 
30-Day Average 

July 1, 2011 – June 30, 2012 2.9 3.4 3,580 4,320 7,630 9,550 

July 1, 2012 – June 30, 2013 2.7 3.9 3,670 4,550 7,360 9,600 

July 1, 2013 – June 30, 2014 2.4 2.7 3,370 4,900 6,390 7,990 

 

The City’s influent wastewater flows are subject to seasonal variations due to infiltration and inflow 
(I/I) in the collection system. Based on the flow and load analysis, the average flow over the 
historical data set was determined to be 2.7 mgd and the average flow per capita was determined to 
be 95 gallons per capita per day (gpcd). This per capita flow rate is below the 120 gpcd definition of 
excessive I/I and therefore a Sewer System Evaluation Survey (SSES) was determined to not be 
required.  

3.4 City’s Effluent Wastewater Characteristics 
The effluent flows at the WWTP follow influent flow patterns as shown in Figure 3-2.   

 
Figure 3-2. City’s WWTP Influent and Effluent Flows (July 1, 2011 – June 30, 2014) 

 -

 5.0

 10.0

 15.0

6/6/2011 12/5/2011 6/4/2012 12/3/2012 6/3/2013 12/2/2013 6/2/2014

Influent and Effluent WWTP Flow

Influent Flow

Effluent Flow



Section 3 Benicia Recycled Water Study Feasibility Report 

 

3-4  
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Benicia Feasibility Report - Final Draft.docx 

As part of the Water Reuse Study, a one-year effluent characterization program was performed from 
September 2015 through September 2016. The effluent characterization program was performed to 
characterize the City’s effluent and to identify seasonal variations in constituents that were identified 
as critical to the Refinery’s cooling tower operation. Appendix B provides a complete review of the 